# ELECTRONIC HEALTH RECORD (EHR) CAPABILITIES

Updating Epic Beacon Treatment Plans to Include UDENYCA<sup>™</sup> (pegfilgrastim-cbqv)





1218-UDY-P168 December 2018

EHR Treatment Plans group treatments in one place based upon clinical guidelines and practice protocols. They help promote consistency and efficiency by helping ensure patients receive all appropriate clinical activities.

Updating EHR Treatment Plans to include UDENYCA™, a pegfilgrastim biosimilar, will communicate to the health care team that it is available to order for appropriate patients.

#### USING TREATMENT PLANS

Modifying existing Treatment Plans to include UDENYCA<sup>™</sup> (pegfilgrastim-cbqv) based on chosen plan of treatment

EHR FEATURE	DEFINITION
Treatment Plan	Group of orders for selection
Practice Protocol	Practice's implementation of chosen treatment plan

## THIS GUIDE PROVIDES A HIGH-LEVEL OVERVIEW OF HOW TO MODIFY AND USE TREATMENT PLANS WITHIN EPIC BEACON. THIS OVERVIEW IS DESIGNED TO PROVIDE GUIDANCE FOR YOU, YOUR PRACTICE EHR CHAMPION, OR IT STAFF.

Please note that this Guide was created based upon the most current version of Epic. Features and their locations may change as new software versions are released.

This Guide is meant to serve as summary information only and should not replace detailed instructions provided to you by your internal or external EHR support resources.

Epic Beacon Treatment Plans may enable the practice to build treatment plans based on standard group orders for easier selection. Treatment Plans group appropriate therapies together based upon disease, enabling consistency of care and efficiency of ordering.

### MODIFYING AN EXISTING TREATMENT PLAN

• In the **Protocol Selection** window of the **Treatment Plan Manager, search** for the appropriate protocol for the patient. **Highlight** the protocol and click Accept to build the Treatment Plan

Protocol Selection		
	✓ Search	
Protocol Name	Description Reference	
Breast		
☆ 🗟 OP ABRAXANE / trastuzumab		
🖒 🗟 OP Ado-trastuzumab	every three weeks	
☆ 🗅 OP Breast AC	DOXOrubicin, cyclophosphamide	
C OP Breast AC / paclitaxel trastuzumab	DOXOrubicin, cyclophosphamide, paclitaxel trastuzumab	
🟠 🗋 OP Breast CAF	cyclophosphamide, DOXOrubicin, fluorouracil	
🟠 🕞 OP Breast CEF	fluorouracil, epirubicin, cyclophosphamide	
🔆 🕞 OP Breast TAC	DOXOrubicin, cyclophosphamide, docetaxel	
☆ 🗅 OP Breast Docetaxel		
CP CARBOplatin / paclitaxel/ trastuzumab (cycle 1 and 2)	CARBOplatin and paclitaxel three weeks on/one off, trastuzumab weekly	
☆ 🕞 OP NFL		
🖒 🕞 ОРТСН		
☆ 🖸 OP fulvestrant		
☆ 🖸 OP paclitaxel (once)	paclitaxel 175mg/m2 once	
☆ 🖸 OP paclitaxel / bevacizumab		
☆ DP paclitaxel / trastuzumab		
☆ OP trastuzumab (every 3 weeks)	every three weeks	
CP trastuzumab (weekly with loading dose)	weekly with loading	
☆ DP trastuzumab (weekly)	weekly	
☆ DP vinorelbine		$\bullet$
	Create Blank Plan Accept Can	cel

- Navigate to **Pre-Medications** and **Right-click** to display the menu
- Select Add Orders
- Add UDENYCA<sup>™</sup> (pegfilgrastim-cbqv) with appropriate timeframes

Cycle 1 - 11/21/2017 through 12/11/2017 (21 days)	Sign Action	
Day 1, Cycle 1 - Planned for 11/21/2017	Sign Action	
▼ Labs		Sign Action
CBC and differential Routine, Lab Collect	Sign Action	
Comprehensive metabolic panel Routine, Lab Collect	Sign Action	
▼ Nursing Orders	Sign Action	
TREATMENT CONDITIONS Hold if ANC is less than or equal to 1400 or Platelets	Sign Action	
▼ Pre-Medications		Sign Action
ondansetron 12 mg in dextrose 5% 50 mL IVPB 12 mg, Intravenous, for 15 Minutes, Once, Starting	Add Orders Copy	Sign Action
dexamethasone injection 12 mg 12 mg, Intravenous, Once, Starting at treatment start	Deete	Sign Action
LORazepam injection 1 mg 1mg, Intravenous, Once, Starting at treatment startin	Delete	Sign Action
aprepitant capsule 12 mg 125 mg, Oral, Intravenous, Once, Starting at treatme	Plan Properties Modify Dose	Sign Action

• The added medication is listed in the Treatment Plan Preview Pane

Pre-Medications		
	UDENYCA	Change Category
	This order will also be added Update Selected Days	to Day 1, Cycle 2; Day 1, Cycle 3; Day 1, Cycle 4

## ACCESSING AND USING THE TREATMENT PLAN

- Navigate to the **Treatment Plan**
- Click **Check Unsigned** to sign all outstanding orders in this treatment plan
- Click Sign Selected to place orders

Treatment Plan	
OP Breast ACView PlanTreatment plan:Weight: 69.9BSA: 1.78 m2	Edit Plan
Day 1, Cycle 1 Complete Day	Actions
Check Signed Check Unsigned Release Selected sign Selected	
▼ □ Labs	
CBC and differential  CBC and collect	
<ul> <li>Comprehensive metabolic panel</li> <li>✓ Routine, Lab Collect</li> </ul>	
▼	
<ul> <li>TREATMENT CONDITIONS</li> <li>✓ Hold if ANC is less than or equal to 1400 or Platelets is less than 100,000 and notify MD</li> </ul>	
Pre-Medications	
✓ 12 mg, Intravenous, for 45 Minutes, Once, Starting	
<ul> <li>dexamethasone injection 12 mg</li> <li>12 mg, Intravenous, Once, Starting at treatment starting time</li> </ul>	
LORazepam injection 1 mg	
✓ 1mg, Intravenous, Once, Starting at treatment starting time	
<ul> <li>aprepitant capsule 12 mg</li> <li>125 mg, Oral, Intravenous, Once, Starting at treatment starting time</li> </ul>	
Chemotherapy	